Villager’spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/2

DM 14 PE - ENGINE

No | Code Name Qty [ No | Code Qty
1 Screw M5X18 4 25 | 013538 |Bearing 1
2 Case 1 26 | 032478 [Key 3x5x13 1
3 Spring 1 27 4h8x10 1
4 Pulley 1 28 | 032066 |Ring 2
5 Rope 1 29 | 013540 |Piston Pin 1
6 | 010811 [Start wheel 1 30 | 037775 |Piston 1
7 Wa'sher. 1 31 013541 Piston Rﬁng 1
8 Guide slice 1 32 Piston Ring 1
9 Washer 1 33 | 013495 |Gasket 1
10 Screw 1 34 | 037776 |Cylinder 1
11 Nut 1 35 Screw M5X20 4
12 | 032513 |Ratchet 1 36 Mantle 1
13 | 010860 |OQil-seal 2 37 | 010866 |Spark Plug 1
14 | 037771 |Crank Case 1 38 Plug Cap Ass. 1
15 | 013532 |Gasket 1 39 | 037778 |Gasket 1
16 | 010771 |Bearing 6202/P6 1 | 40 | 037779 |Muffler 1
17 | 037772 |Crank Shaft 1 41 Screw M5x12 1
18 | 010771 |Bearing 6202/P6 1 | 42 [ 037780 |Muffler Shield 2
19 | 037773 |Crank Case 1 43 Screw M6x60-12.9 2
20 | 020855 |Oil-seal 1 | 44 | 013504 |Gasket 2
21 | 037774 |Fly Wheel 1 45 | 039665 |Admitting Pipe 1
22 Washer 1 46 Screw 2
23 Washer 1 47 | 037781 |Gasket 1
24 Long nut 1 48 | 039666 |Carburetor 1




Year: 2015

Villager'spare parts EXPLODED PARTS LIST S
age(s):2/2
DM 14 PE - ENGINE
No | Code Name Qty [ No | Code Name Qty
49 | 037782 |Cleaner inside cover 1 97
50 Screw M5x55 2 98
51 | 037783 |Filter Net 1 99
52 | 037784 |Cleaner Outside Cover 1 | 100
53 | 013449 |Screw 2 | 101
54 | 037785 |lgnition coil comp. 1 |102
55 Bolt 2 | 103
56 Bolt 1 | 104
57 Shield 1 | 105
58 Screw M5%*30 4 | 106
59 Washer 2 | 107
60 Parking 1 | 108
61 Baffle 1 | 109
62 Cover 1 | 110
63 Cover 1 |111
64 Handle 1 |112
65 113
66 114
67 115
68 116
69 117
70 118
71 119
72 120
73 121
74 122
75 123
76 124
77 125
78 126
79 127
80 128
81 129
82 130
83 131
84 132
85 133
86 134
87 135
88 136
89 137
90 138
91 139
92 140
93 141
94 142
95 143
96 144




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/2

DM 14 PE - MIST DUSTER

No | Code Name Qty [ No | Code Name Qty
57 M5*16 4 | 81 | 039672 |Gallus 2
58 Protection 1 82 Mat 1
59 Washer 6 2 83 | 039673 |Plastic clip 5
60 Nut M6 2 84 M6x12 Screw 2
61 Screw M6x30 6 85 | 037798 |Gasoline tank 1
62 Screw M5x70 2 | 86 | 010871 |Filter 1
63 Nut M5 2 87 | 020857 |Stopper 1
64 | 039669 |Volute case 1 | 88 [ 013509 |Tube(100mm) 1
65 | 039670 |Impeller 1 89 [ 013510 |Tube(270mm) 1
66 M5X35(10.9) Screw 4 | 90 Hoop @59-082 1
67 | 039669 |Volute case 1 91 | 013413 (Lid 1
68 M5x20 Screw 10 | 92 | 039675 (Lid 1
69 M6x30 Screw 6 93 | 039676 |Sealing washer 1
70 Board 1 94 Air valve 1
71 Board 1 95 | 039677 |Filter 1
72 Board 2 | 96 Tube 1
73 Support 1 97 | 039678 |Chemcai tank 1
74 M6x16 Screw 4 | 98 | 013384 |Sealing washer 1
75 Board 3 99 | 039679 [Link pipe 1
76 Spring 1 | 100 Connector lid 1
77 Line 1 | 101 Connector 1
78 | 039671 |Rubber pillar 2 | 102 Sealing washer 1
79 Frame 1 |103 Connector lid 1
80 Axis 2 | 104 Hoop @25-340 3




Villager'sparec parts

EXPLODED PARTS LIST

Year: 2015

Page(s):2/2

DM 14 PE - MIST DUSTER

No | Code Name Qty | No Code Name Qty
105 Connector 1 | 153 ST4. 2X8 Screw 2
106 Tube 1 [ 154 031679 |M3X5X2.5 Screw 1
107 | 017755 |Clip 2 | 155 ST4. 8x13 Screw 1
108 Loop 1 [ 156 010833 |Cock assem (no board) 1
109 Connector lid 1 | 157 Spanner 1
110 | 031808 |Tube 1 | 158 Chain 1
111 Tube 1 | 159 Oil bottle 1
112 160

113 | 032553 |Plug 1 |161 Plastic tie-in 1
114 Tube 1 |162 M4 Nut 3
115 | 039680 |Board 1 |163 M4x10 Screw 1
116 Elbow 1 | 164 Net cover 1
117 Cover 1 | 165 Bearing 1
118 Switch 1 | 166 Spanner 1
119 Hoop #78-@102 1 |167 Ring 1
120 | 010831 |Tube 1 | 168 Board 1
121 | 039682 |Connector 1 | 169 Ring 1
122 | 039683 [Tube 1 |170 Screw 1
123 Tube 1 1171 Washer 1
124 Tube 1 [172 Base 1
125 | 032544 |Valve 1 | 173 | 039684 [Impeller 1
126 Sealing washer 1 |174 Nut 1
127 Nozzle 1 |175 Upside 1
128 Nozzle 1 |176 Screw 1
129 | 026015 |Washer 1 |177 Screw 1
130 Rotation impeller 1 |178 Tube 10*2*880 3
131 Seat 1 |179 Clip 1
132 Nozzle 1 | 180 Clip 4
133 181 Tube 8*2.5*150 1
134 Line 1 |182 Stem 1
135 Line 1 |183 Tube 8*2.5*150 1
136 Tube 1 |184 Link 1
137 ST5.5x25 Screw 1 | 185 Tube 10*2*880 1
138 ST4.2x19 Screw 5 | 186

139 Handgrip 1 | 187

140 Spring 1 | 188

141 Handgrip 1 |189

142 M6 Nut 1 | 190

143 | 031679 |Washer 1 |191

144 Washer 1 [192

145 Handgrip 1 ]193

146 Handgrip 1 |19

147 Screw 1 | 195

148 Switch 1 | 196

149 Patch 1 1197

150 Core 1 | 198

151 Seat 1 | 199

152 Shell 1 | 200




	DM 14 PE - 1.pdf
	DM 14 PE - 2.pdf
	DM 14 PE - 3.pdf
	DM 14 PE - 4.pdf

